5 EXPLODED VIEW

||||||||||||||

\
\

\

;\%@@W@V@vgg

||||||||||||||||

P\
T

/
voNy,
éa’/ N

AN
m\w\%‘“ﬁf //




6 REPLACEMENT PARTS LIST

NOTE:

*B=only available as set

*C=available individually

Ref.No. Part No. Part Name & Description Remarks Per Unit
1 WEY3544K6708 SCREW *C M5*18 4
2 WEY3544S1168 BLADE CLAMP BLOCK 1
3 WEY3544K0228 SHOE 1
4 WEY3544H3648 INSULATED RUBBER BOOT 1
5 WEY3544K6278 SCREW M4*10 1
6 WEY3544K0478 SLEEVE 1
7 WEY3544K1168 INNER PLATE 1
8 WEY3544K1178 LOCK PLATE 1
9 WEY3544K1558 SHOE LOCK LEVER 1
10 WEY3544K6398 HEXAGONAL HEAD BOLT M8*25 1
11 WEY3544K6428 HEXAGONAL NUT M4 1
12 WEY3544S1768 GEAR CASE BLOCK 1
13 WEY3544L9388 TAPPING SCREW *C 5*35 4
14 WEY3544L4628 MOTOR ROTOR ASSEMBLY 1
15 WEY35441.6218 SCREW *C M4*12 2
16 WEY3544L0478 BAFFLE PLATE 1
17 WEY3544L9668 TAPPING SCREW *C 4*60 2
18 WEY35441.1188 STATOR 1
19 WEY3544K0538 MOTOR HOUSING 1
20 WEY3544K0558 HOLDER CAP *B (2PCS/PK) 2
21 WEY35441.4638 CARBON BRUSH *B (2PCS/PK) 2
22 WEY35441.4368 BRUSH HOLDER 1ST
23 WEY3544K3078 HOUSING AB SET 1
24 WEY3544L0178 SPRING 1
25 WEY3544Y3568 RELEASE LEVER 1
26 WEY3544L6208 SCREW M3*8 1
27 WEY3544L0088 SWITCH FRAME 1
28 WEY3544K9218 TAPPING SCREW *C 4*18 7
29 WEY3544L.2568 HEAT SINK 1
30 WEY3544L0208 HOLDER PLATE 1
31 WEY3544Y2008 SWITCH 1
- WEY3544K8108 OPERATING INSTRUCTIONS 1

**Battery Pack, and Tool Case are available as an optional accessory.

See the nearest sales dealer for details.

***For replacement parts of charger, see the charger service manual.
Charger complete set is available as an optional accessory. See the nearest sales dealer for details.





